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                                12th May, 2017   

O R D E R

The Delhi Medical Council through its Executive Committee examined a complaint of Shri. Hira Bisht, r/o- E-227,  Sector-15, Noida-201301 forwarded by the Medical Council of India, alleging medical negligence on the part of Dr. Chitra Setya, C-6, Sector-20, Noida, in the treatment administered to the complainant’s  daughter Km. Aashna at Dr. Chitra Setya Clinic.
The Order of the Executive Committee dated 12th April, 2017 is reproduced herein-below:
The Executive Committee of the Delhi Medical Council examined a complaint of Shri. Hira Bisht r/o- E-227,  Sector-15, Noida-201301 (referred hereinafter as the complainant) forwarded by the Medical Council of India, alleging medical negligence on the part of Dr. Chitra Setya, C-6, Sector-20, Noida, in the treatment administered to the complainant’s  daughter Ms. Aashna at Dr. Chitra Setya Clinic(referred hereinafter as the said Hospital).

The Executive Committee perused the complaint, written statement of Dr. (Mrs.) Chitra Setya.

It is the allegation of the complainant that his daughter Ms. Aashna was administered vaccination namely Gardasil on 4th February 2015 even though they said vaccination expiry date was mentioned as 2nd February, 2015 and this amounts to negligence on the part of Chitra Setya. Dr. Chitra Setya in her written statement averred that as per the copy of her prescription, the said patient Aashna daughter of Mr. Hira Bisht came to her on 4th February, 2015 and was given Gardasil vaccine. As a routine practice the label of the vaccine was pasted on the prescription for further reference and scheduling the next dose. The patient did not come back to her for several months after this. She did not report any symptoms of any kind at all at any given time after the vaccination. It is denied that the patient was given vaccine after the expiry date or that the same was brought to her notice either by the patient or her guardian. Had they done so, she would have clarified there and then that the expiry date is taken as the last day of the month mentioned. It is clearly documented on page 5 of the ‘package leaflet: Information for the user’ of Gardasil Vaccine that “the expiry date refers to the last day of the month”.  Hence there is no question of any negligence on her part in treating the patient Aashna.  Mr. Bisht’s complaint therefore is untenable and has probably arisen because of lack of understanding.

The Executive committee observed the since the package leaflet information with regard to the medicine Gardasil, states that the expiry date refers to the last date of the month, hence, it is opined that the medicine given had not expired. It appears that the complainant has arisen due to miscommunication between the doctor and patient/attendant, which was avoidable.

Complaint stand disposed. 
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 The Order of the Executive Committee dated 12th April, 2017 was confirmed by the Delhi Medical Council in its meeting held on 27th April, 2017.

     By the Order & in the name of                                                                                                                               Delhi Medical Council
     
                                             


            
                  (Dr. Girish Tyagi)

                      


                       
           Secretary

  Copy to :-

1)  Shri. Hira Bisht, r/o- E-227,  Sector-15, Noida-201301.

2) Dr. Chitra Setya C-6, Sector-20, Noida-201301.

3) Shri Raj Kumar Jain, Section Officer, Medical Council of India, Pocket-14, Sector-08, New Delhi-110077(w.r.t. No. MCI-211(2)(Gen.)/2015-Ethics./135509 dated 18.09.2015)- for information.
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